QO B B DO © O ©®

; ﬁp/ *

W - 1255/SD




Page 2

Model: IW-1255 SD

Parts List for IW-125S (P177)

Part: Cover Plates

01/12/2014

Date: 02/2012

Item Part Number Description & FF'IE‘ [ Q'ty | Memo
1 |213602002E Punching Cylinder Cover A TIPS R A 1
125S: 213602042 . .
e
2 125SD: 213702009A Punching Cylinder Cover B RS S B 1
125S: 213602005B : o . e
1="J[5 B =
3 125SD: 213702003A Shearing Limit Switch Cover i Bﬁ;ur%ﬁpﬁz%j, 1
4 |211302021A Scrap Box For Punching iHI:"L‘Q@FFjﬁ 1
213602023E
213602024A : S e
5 1213602902A 2126020198 Electrical Box P %‘f‘Flﬂ\E&’%" 1
52414APL93902
6 |213602019 Front Base Cover ”F%infﬁg o 1
125S: 213602020 ey 1
7 125SD: 213702004 Front Base Cover ERE e >
125S: 213602021 <
8 125SD: 213702005 Rear Base Cover A e S E A 1
9 |213602011A Safety Guard for Angle Shear (7] &gty 1
10 [213602013A Safety Guard for Bar Shear il Ry 1
11 |213602012A Safety Guard for Flat Shear g PRy 1
12 |213602014B Flat Bar Shear Back Plate 3?’5{6[% 1
13 |213602033B Safety Guard For Notching giE = ey 1
14 |211302022 Scrap Box For Notching Ty e8] £ 1
15 |213602032B Notching Cylinder Cover T E R 1
125S: 213602001B
[
16 11255D: 2137020018 Top Cover = !
17 |213602034 Hose Cover el E,“f‘f, %E*Huﬂ‘ H) 1
18 |213602006 Notching Side Cover A (Front) [ il &M A (F]) 1
19 |213602007 Notching Side Cover B (Rear)  |f&# [ilxEA5 B (%) 1
125S: 213602022 -
20 125SD- 213702006 Rear Base Cover B % E B 1
1 |213810007 Adjust Pushing Screw TP o c
211310008B Adjust Pushing Nut TSP <
22 (213610001C Main Pivot Pin E‘IF‘TE’!,“J@I 1
23 [52413YC135D Foot Switch YC-135D(CE) Hill% ,EJF%T% 2
24 (213210008 Foot Switch Handle = ,#EJF%T%?EJFE 2
25 |56320G0061300A Foot Switch Cable 3/8"X1300mm |75 7y 1300mm 1
26 |56320G0061400A Foot Switch Cable 3/8"X1400mm |75 7y 1400mm 1
27 [56314118036M10 Waist Shaped Knobs 1180-36-M1p[1#=Y K=& 2
28 (213402034 Notching Clear Cover i E R I 1




Page 3 Parts List for IW-125S (P177) 01/12/2014

Punching Station Assembly for Double Cylinder Models

227

PART3005B.dwg 08 ,/201



Page 4

Parts List for IW-125S (P177)

01/12/2014

Model: IW-100S5/SD, 1255/SD., 1659 PartPunching Station Date: 022012

Item Part Number Description 3 FF'[E‘ [ Qty | Memo
1 | 42RTBQA Retaining Thread PR il 1
2 212211009 Copper Piece S 1
3 211305005B Stripper Adj. Screw (2) ﬂ[Ji{SI%SF%ﬁ*ETZﬂ%JTﬁJ(Z ) 1
4 56301C0006010 Set Screw M6X10 IHF A E R 1
5 211305090 211305006 Stripper Spring T B B 1
6 56303D00012024045|  Flat Washer M12 g 2
7 56301A0012090 Hex Bolt M12X90 PR R 1
8 56303A00005 Spring Washer M5 JHFH g 4
9 56301A0005012 Hex Bolt M5X12 o E PRI 4
10 42STBC002 Stripper Clear Cover IR e = Y 1
11 42STBCO06A Stripper ] 28 1

425TBD 42STBCO003A-20
12 42STBCO03A-42 Stripper Exchangeable Plate| #[[f] &5 %4y 1
42STBC003A-52

13 42STBC004 Washer g 2
14 5630110005008 Cap Screw M5X8 o [P 3 2
15 212205005C Table Connecting Plate =TS f[irFJ,

T S e | o T oo | 2
17 56303B11012025 Flat Washer M10 T 2
18 | s: 56315404192M1032 |  Clamp Handle M10X32 | f4fif{*!=" 2
19 §§4O5110 56301A0010020 Hex Bolt M10X20 P P 4
20 | 213505110 | 56301A0010030 Hex Bolt M10X30 E PR 4
21 56303A00010 Spring Washer M10 s il 4
22 gD 22113310(5)5?8(;)11[;: Punching Table A (Main) HET (=9 (A) 1
23 213405001A Punching Table B (Front) | ifl=" {E45(B) 1
24 | 56303A00016 Spring Washer M16 9 Ef g 6
25 | 56301A0016060 Hex Bolt M16X60 R 6
26 | 56301C7010060 Se Screw M10X60 IHF P 1
27 | 56302B0110 Nut M10 et 2
28 43B1D005A Die Holder Support MR R 1
29 | 43B3DMWC 43B3DMW900D %z;?ggg)me Holder At 1
30 56301A0012020 Hex Bolt M12X20 E PR 1




Page 5

Parts List for IW-125S (P177)

Model: IW-100S/SD, 1255/SD,165SD Part PunchingStation

01/12/2014

Date;: 02/2012

Item Part Number Description 3 FF'[E‘ [ Q'ty | Memo
31 | 41RD1 Die [Efla = A 1
32 | 56305D00606018 Locating Key Tl 1
33 | 56303D00016032045 Flat Washer M16 T 6
34 | 213405005 T-Shaped Nut M16 T fE e 6
35 | 213205010 Copper Piece i o 2
36 | 213202034 Stripper Rear Guard B  ety 1
37 | 211305004B Stripper Adj. Screw (1) %[J%{SI%SF%EZE%JTEG ) 1
38 | 56301A0012025 Hex Bolt M12X25 Rl 4
42RSBQ30A
39 | 42RSBQM40B Quick Change Sleeve iy i 1
42RSBQM50B
40 | 41RP1 Punch [EH1 gL 1
41 | 56301A0006010 Hex Bolt M6X10 E PR 2
42 | 56303A00006 Spring Washer M6 s il 2
43 | 56301C0010020 Se Screw M10X20 I P i 2
44 | 52411777312 Limit Switch el 1
45 | 56301A0004025 Hex Bolt M4X25 S T 2
46 | 5630310005010 Flat Washer M4 T gl 2
47 56315404163M102( Clamp Handle M10X20 Fylpue= 1
48 213205004 Stopper Piece XA ib A5 1
49 56301F0006016 Sunk Head Hex Bolt M6X1{6"""pfi+ é‘p’éﬁ@j&ﬁ«l@ 2
50 212205007S1 Stopper Piece T 1 1
51 213205018B Punching Stopper Guide LIl A 1
52 213205020 Stopper Guide Base %@Wiﬁ'%?ﬁﬂ 2
53 213005015 Eh’l’g:’g‘gz_sg;%’er Guide |y rugm (%) 1
54 | 213005141 | 56306R0080030 Pin @8X30 14l @BX30 4
55 213205019 Stopper Y-axis Guide dE e 2
56 56301A4006030 Hex Bolt M6X30 RS T 4
57 56315404192M105( Clamp Handle M10X50 Fylpue= 2
58 56309DTA815 Needle Bearing TA815 et = TABL5 4
59 213005014 Punching Stopper Guide | vgest rufg () 1
60 56301C0005008 | Se Screw M5X8 LRI 2
61 56303B11012025 Flat Washer M10 T gl 2




Page 6

Parts List for IW-125S (P177)

Model: IW-100S/SD, 1255/SD,165SD Part PunchingStation

01/12/2014

Date;: 02/2012

Item Part Number Description 3 FF'[E‘ [ Q'ty | Memo
62 | 42RNBQA Retaining Nut T et 1
63 | 56301C7010045 Set Screw M10X45 IHFI P E i 1
90 | 213005121S Punching Stopper Set YA fe 1




Page 7 Parts List for IW-125S (P177) 01/12/2014

Angle and Bar Shear Station for Double Cylinder Models

PART3807.dwg 04/2011



Page 8

Parts List for IW-125S (P177)

01/12/2014

Model: IW-1255SD  Pat: Angle and Bar Shear Stations  Date: 022012
Item Part Number Description 3 PF‘[}' ] Q'ty | Memo

213607001B

213007004
1 |213607900A |213602030 Angle Shear Holddown E ST 1

213602031

213207005A
2 |212407004A Angle Holddown Adjusting Platifgjy%@?ﬁ;mu 2
3 |212410008 Angle Holddown Screw L& Eff?%‘; B 1
4 156301A0010025 Hex Bolt M10X25 4 Eﬁ'J%%“}EEﬂ%I = 6
5 [56303A00010 Spring Washer M10 JHFHR g 6
6 |56301A0020030 Hex Bolt M20X30 E Eﬁ'J%fﬁEﬁﬂ%lT% 5
7 |56303B00020037040 Flat Washer M20 = %}"[’T‘f' 5
8 |56301C8010045 Set Screw M10X45 IEF P i 6
9 |213207004C Angle Shear Moving Blade FIET L () 1
10 |213207001B Angle Shear Stationary blade | &g/~ /5! ([ilt:) 2
11 |56301A0016055 Hex Bolt M16X55 i L e 4
12 |56303A00016 Spring Washer M16 JHFTE g 4
13 |56301A0016060 Hex Bolt M16X60 ] PR 3
14 |56303A00016 Spring Washer M16 JHET g 3

213609003
15 (213609900 213602016 Rd/Sq Shear Holddown [E4H ESfY 1

213602017

213602018
16 212210006 Shear Holddown Screw Ay [, Eﬁ?&%éﬁfﬁﬁ%ﬁ 1
17 (212210900 211310011 Holddown Screw End Piece %}?ﬁ]ﬁ@fﬁﬁiﬂ 1
18 56306S0060030| Spring Pin @6X30 ﬁ%ﬂ?fyi 1
19 |56314DIN633576 Fix Nut for Holddown A hZE (T ) 2
20 |56303B11020040 Flat Washer M16 = %}"[’T‘f' 2
21 |213609001 Rd/Sqg Shear Stationary Blade |[Eil 715" (HE) 1
22 [213609002 Rd/Sq Shear Moving Blade R i) 1
23 [211309004 Rd/Sq Shear Blade Fix Plate  |[Eil # = X! [l EdpL 2
24 |156301A0012020 Hex Bolt M12X20 E Eﬁ'J%fﬁEﬁﬂ%lT% 4
25 |56301C8010055 Set Screw M10X55 - P i 4
26 |56302B0110 Nut M10 Pl et 10
27 |213207006A Angle Holddown Screw L B g %EZQE,%J 1




01/12/2014

Parts List for IW-125S (P177)

Page

Flat Shear Station for IW-60H & IW-S/SD

PART300BA dwg 04/2010



Page 10 Parts List for IW-125S (P177) 01/12/2014
Sunrise Ironworker Parts List
Model: 1W-1255SD PartElat Shear Station Date; 02/2012
Item Part Number Description & Fﬁf‘l' £ Q'ty | Memo
1 |212408003C Flat Shear Holddown S T Ui ] 1
2 |56314DIN633576 Fix Nut for Holddown A g (T ) 2
3 [56303B11020040 Flat Washer M16 =) %ﬁ[ﬁ' 2
4 212210006 Shear Holddown Screw | A, [Ei) BpLF2 BRI 1
5 1212210900 211310011 Holddown Screw End Piecg ?%‘?Z]EEITEE&F& 1
6 56306S0060030 Spring Pin @6X30 ﬁ%ﬂ%ﬁfyi 1
7 |212408001D Flat Shear Lower Blade IRy giEIT IS () 1
8 |212408002C Flat Shear Upper Blade I pygiEITIL] (iﬁéﬁ) 1
9 |56301A0014040 Hex Bolt M14X40 R 4
10 [56301A0014085 Hex Bolt M14X85 * E PR 4
11 |56303A00014 Spring Washer M14 JHFE 5 4
12 |56301C8012075 Set Screw M12X75 IEF P i 8
13 |56302B0112 Nut M12 P e 8
14 |213408001B Flat Shear Table TR }‘DJW;E 1
15 [213208002A Flat Shear Stopper may 1 il ) 2
16 |56301A0012035 Hex Bolt M12X35 PR 4
17 |56303D00012024045 Flat Washer M12 = %}"[’T‘f' 4
18 (211305012 T-Shaped Nut T et 4
19 [56301A0012050 Hex Bolt M12X50 PR 7
20 |56303A00012 Spring Washer M12 T R ! 7




Page 11 Parts List for IW-125S (P177) 01/12/2014

Notching Station Assembly for Double Cylinder Models

PART3006R.dwg 4/2010



Page 12 Parts List for IW-125S (P177) 01/12/2014
Sunrise Ironworker Parts List
Model; 1W-100S/SD,1255/SD Part;Notching Station Date; 02/2012
Item Part Number Description & Fﬁf‘l' £ Q'ty | Memo
1 |213406001B Notcher Top Blade AP UL R 1
2 |56301A0018045 Hex Bolt M18X45 PR R 1
3 |211306004A Notching Stripper (left) I E AR R () 1
4 |56301A0012035 Hex Bolt M12X35 R 4
5 |56303A00012 Spring Washer M12 T R 4
6 |56301A0008050 Hex Bolt M8X50 PR R 2
7 |56302B0108 Nut M8 B 2
8 213206003A Stopper Plate (long) T E AR 1
9 211605009A Clamping Plate EREIE 2
10 56301A0010040 Hex Bolt M10X40 * E PR 4
11 213406003A Notching Table g [ 1
12 213406100  [56301A0008016 Hex Bolt M8X16 E PR 4
13 56303A00010 Spring Washer M10 T R ! 4
14 211606004B Stopper Plate (Short) T E AR 1
15 213206005B Notching Table Ruler i X N 1
16 213206006A Notching Stopper Guide Rulgi =Yg 2
17 [211306005A Notching Stripper (right) g E R %E,'(‘F ) 1
18 |212406004C Notching Bolster FipE N AR 1
19 [56301A0010035 Hex Bolt M10X35 E PRI 1
20 (211305012 T-Shaped Nut M12 T et 4
21 |56303D00012024045 Flat Washer M12 T E gl 4
22 |56303A00012 Spring Washer M12 gk ey 4
23 |56301A0012050 Hex Bolt M12X50 E PR 4
24 |56302B0112 Nut M12 | B E 6
25 |56303D00012024045 Flat Washer M12 T E gl 4
26 |56301E0012060 Hex Bolt M12X60 A £ R 2
27 |56301C8012035 Set Screw M12X35 IR e 4
28 |211306002F Notcher Side Blade HETE 2
29 (212406002B Notcher Front Blade R E 1
30 |56301A0010020 Hex Bolt M10X20 E PR 4

IW-125S-2012.doc



Page 13 Parts List for IW-125S (P177) 01/12/2014

Stroke Adjustment for Double Cylinder Models

Shear Side

PARTZ004B.0WS 06,2010



Page 14

Model: IW-1255/SD Part Punch & Shear Limit Switch Adjustment

Parts List for IW-125S (P177)

01/12/2014

Date: 022012

Item Part Number Description & FF'IE‘ [ Q'ty | Memo
1 |212404020 Shear Stroke Adjustment Screw | Fi~ I R 1
2 1212604900 Shear Stroke Adjustment Rod TR 1
3 |56304S0012 S Clip S-12 SEH IR 3
4 |52411XCKN2118G11 Limit Switch el 5
5 |56301A0004030 Hex Bolt M4X30 B E"’J}’éﬁéﬁ@fﬂﬁlﬁ 10
6 [213204007 Limit Switch Actuator (Side) [LEPs s 5
7 (213204008 Indicating Pointer Bﬂé%ﬁi?ﬂ% 5
8 |56315404045M625 Clamp Handle M6X25 Fylpie= 5
9 |211304004A Stroke Adjustment Rod End Base Bﬂé%ﬁé;‘éliﬁ@ 1
10 |211304005A Stroke Adjustment Rod End Locatg Bﬂéﬁ?ﬁﬁ‘e‘;@iﬁl 1
11 |56301A0006016 Hex Bolt M6X16 B E"’J’#’ﬁﬁi@fﬂ?ﬁ@ 3
12 |56301H0004008 Cap Screw M4X8 P R E A 5
13 |213202024C Limit Switch Adjustment Plate f%?‘gjﬁf’ﬂ%?ﬁj;@ 2
14 |56303B01008019015 Flat Washer M8 T g 4
15 |56301A0008016 Hex Bolt M8X16 PR 4
16 |213604900A Punching Stroke Adjustment Bar  [Jf{1+" AR 1
17 |56301A0008050 Hex Bolt M8X50 PR 1
18 [56303A00008 Spring Washer M8 IR R 5 1
19 |56303B10005010 Flat Washer 5/32” R 10




Page 15 Parts List for IW-125S (P177) 01/12/2014

Punching Cylinder Assembly for Double Cylinder Models

g/ PART3A03ADWG 04/2010



Page 16 Parts List for IW-125S (P177) 01/12/2014

Sunrise Ironworker Parts List
Model; IW-1255/SD Part:Punching Cvlinder Assembly Date: 02/2012

Item Part Number Description & Fﬁ[}, % Q'ty | Memo
1 |213603912D Punching Cylinder Pipe E{ET 1
2 [212605001D punching Cylinder Guide \y s 22, | 1
3 |212603006F Piston i:ﬁﬂ 1
4 |213603008A Piston Rod iﬁ%*ﬁl 1
5 213603009 Cylinder Rod Cover ﬁﬁ—‘, 1
6 |56301A0030090 Hex Bolt M30X90 E EL"J%@“}@&%JT% 10
7 |56303A00030 Spring Washer M30 T R 10
8 [213205002 Anti-Rotation Guide Plate | (-l 1
9 212605003 Ram Guide Bushing eSS 22 e 1
10 |56301A0012045 Hex Bolt M12X45 el 7
11 |56303A00012 Spring Washer M12 T R ! 7
12 |56301A0010045 Hex Bolt M10X45 -+ EL"J%?,;}“}@}!%JT% 2
13 [56301C8012070 Set Screw M12X70 - P i 2
14 |56302B0112 Nut M12 P e 2
15 53407W210000750 Wear Ring [Gg=2 2
16 534020203R543910000379¢Riston Seal ?ﬁﬂifﬁi 1
17 223823238 O-Ring + Back Up Ring Of{ljﬂrﬂ“#ﬁ 1
18 534013603910822382;332 O-Ring + Back Up Ring |07 [E1+7 7478 1
19 53407W252500500 Wear Ring (L= 3
20 ggjgiﬁggigggggSB U Packing + Back Up Ring|UE i+ 75 1
21 53406H5000 Dust Seal Bﬁﬁé’"ﬁiﬁ[ﬁ 1




Page 17 Parts List for IW-125S (P177) 01/12/2014

Shear Cylinder Assembly for Double Cylinder Models

PARTI203A.DWG 05/2010



Page 18

Parts List for IW-125S (P177) 01/12/2014
Sunrise Ironworker Parts List
Model: 1W-1255SD Part:Shear Cylinder Assembly Date; 02/2012
Item Part Number Description 3 Fﬁ[h it Q'ty | Memo

1 |213603902E Shear Cylinder Pipe T 1

2 1213603003B Piston iﬁ* 1

3 1213603001 Piston Rod iﬁ%’ﬁﬁl 1

4 (213603002 Cylinder Rod Cover ﬁﬁ—‘, 1

5 1213603007A Y Rod End N 17 1

6 |213610003 Cylinder Rod End Pin ROD END PIN 1

7 156304S0080 S Clip S-80 SEH IR 2

8 213610005 Cylinder CA Pin CA PIN 1

9 5630450080 S Clip S-80 Sfrﬁ[[f%i 2

10 [56301C0008012 Set Screw M8X12 IR P i 3

11 53407W280000500 Wear Ring (L= 2

12 534020203R538108000379Riston Seal iﬁﬂifﬁi 1

13 53403G085 O-Ring OEJEEL 1

14 534013603900[%228%332 O-Ring + Back Up Ring | OF+FT47H 1

15 53407W242500500 Wear Ring (L= 2

16 ggjgiﬁggigggggZB U Packing + Back Up Ring |UEIiff+F 1+ 78 1

17 53406H4000 Dust Seal B’Bé}dghﬁ 1




Page 19 Parts List for IW-125S (P177) 01/12/2014

32128BOM.DWG 09 /2006

Hydraulic Components for IW—80,100,125S/SD,165SD




Page 20

Parts List for IW-125S (P177)

01/12/2014

Model: IW-1255/SD PartHydraulic Components Assembly Date: 022012

ltem Part Number Description E%FF[[}, % Q'ty |Memo

1 ]213602910 312883832 Oil Tank iEI;F'T 1
2 |53702HY08A Breather & Filler = 1
3 |53701LG4 Oil Level Gauge iEIEI% 1

380V: 52301150BM

15HP 50Hz 400V: 52301150BM

415V: 52301150BM
2200 23001 500M ot ot 1

4 [15HP 60Hz 380V: 52301150BM

460V: 52301150BM

575V: 52301150DH
15HP 60Hz gég\\; ‘Zggggi‘ggii Motor (Standard For Taiwan) |FE 1
[ oz i :
6 |53301P550251 Return Filter [pliﬁiiﬁ‘aiiﬁi,%ﬁﬁ 1
7 |53656RPECFAN Relief Valve KA 1
8 [53652ST02L Gauge Cock B 1
9 |53621CBLM63350 Pressure Gauge BeigR 1
10 [53651DFA02005 Solenoid Valve DFA-02-3C60 ’FLWL—F_F&[ 2
11 |53651DFA03003 Solenoid Valve DFA-03-3C60 F‘#ﬁtfﬁél 1
12 [53651DFA03001 Solenoid Valve DFA-03-2B3 ’FLWL—F_F&[ 1
13 [53302PSI15020B Return Filter Base [pliﬁiifﬁiﬁlﬁﬁﬁﬁ@ 1
14 |53301MF128 Suction Filter R SR Af 1
15 [212603013B (22/42) Connector for Motor and Pump|3ifili#§ 1
16 [56301A0012035 Hex Bolt M12X35 E E"’Jﬁé«fjﬁﬁ[ﬁ%@ 2
17 |56303A00012 Spring Washer M12 JHFE ! 2
18 (211303008 Oil Tank Cover Seal NEaEER) 1
19 [56301D0008025 Hex Bolt M8X25 R 10
20 [56303A00008 Spring Washer M8 PRI R g 10
21 |213603016 Manifold Block RN 1
22 |56301A0005045 Hex Bolt M5X45 E E"’Jﬁé«fjﬁﬁ[ﬁ%@ 12
23 |56301A5006035 Hex Bolt M6X35 E E"’Jﬁé«fjﬁﬁ[ﬁ%@ 4
24 |53403P024VT O-Ring P24 O 1
25 |210LJT007 Oil Joint 1

AU




Page 21 Parts List for IW-125S (P177) 01/12/2014
Model:1W-1255/SD PartHydraulic Components Assembly Date; 02/2012
Item Part Number Description @Fﬁ#‘ it Q'ty |Memo
26 |53403P038VT O-Ring P38 OF[H 1
27 |210LIT002 Oil Joint IR 7 1
o8 S 53502020012092(Hyd. Hose 3/°X2WX920 | ; yrer .
SD: 535020200120920|Hyd. Hose 3/4"X2WX920 P ESE
29 S: 535020200082500 Hyd. Hose 1/2’X2WX2500 | 5 yrey - 1
SD: 535020200082560|Hyd. Hose 1/2"X2Wx2560 |I=
30 |5 5350136006: 535020200082550Hyd. Hose 1/2"X2WX2550 [ 1y 1
SD: 53501370015D: 535020200082500|Hyd. Hose 1/2"x2wx2500 |IH1= 3l

31 S:53502020012165(Hyd. Hose 3/4"X2WX1650 | yey - 1
SD: 535020200121630|Hyd. Hose 3/4"X2WX1630 | =3 fi

3 S: 53502020012193(Hyd. Hose 3/4'X2WX1930 |, yrey - 1
SD: 535020200121830|Hyd. Hose 3/4"X2Wx1830 | =3 fi




Page 22

PUNCH

Parts List for IW-125S (P177)

01/12/2014

Hydraulic Circuit

IW-80S/SD
IW-100S/SD
IW-125S/SD
IW-1635SD

SHEAR

SOL-2

>< SOL-1 SOL-2

/b a |

SOL-1 SOL-3 [f 77117 SOL—4
|b  a | ] >< | b

10

10 11

SOL-5
a[/]
12

3203201B.DWG  12/2011



Page 23

Parts List for IW-125S (P177)

ELECTRIC PANEL DIAGRAM

IRONWORKER "S/SD” MODELS with ELECTRIC BACKGAUGE

Isolator . Bridge Timer For
: apacito| i
switch Rectifier Backgauge Transformer
(18) (17) (33)
(13
(5)
T w= AN I i
r‘;g 5% ao C = o fmt
=) 02l of clalal®
] ol =S
T a g @ —| =l =1=1 =2l | 2| =| ==
= =1 e M|l le|a)|le]a
° =1 I 2 B B B ROl =T RCTY Bl P
—+ =
—

®) (8 (7 (8) (200 (200 (20 (20) (20) (2Q)

—
S
jaa
—
=l
iy

(2
End Barrier (28] End Stop Plate

End Barrier (28}

- - Sl lsHas = e e B = i~
Grounding Terminal SIRIEEIB]] & [B]|2]e] ;ﬁ\
/ i / .l

€9 Terminal Block / \Terminal Block /

Grogding, Tekmirid Grounding Terminal | End Barrier(so)

lsolator
Switch

Normal Jog

Selector

Switch

(13)

(1)

Fump OCn

Fush
Button

(1

Fump Off

Push
Button

(13

Auto Manuagl

Selector

Switeh

(13)

Shear/Notch

Selector

Switch

(14}

EL30PanelE.DWG

12/2011

01/12/2014



Page 24

Parts List for IW-125S (P177)

IW-125S/SD ELECTRICAL PARTS

With Electric Backgauge, CE 02/2012
Part Number Code Description Manufacturer Q'ty 3 Fﬁ#' £ Memo
380V: 524070T63F3
415V: 524070T63F3
1 S Isolator Switch ABB Control OY 1 |EEVRERE
460V: 524070T63F3 Q R
575V: 524070T40F3
380V: 52401LC1D32B7
415V: 52401LC1D32B7
460V: 52401LC1D18B7
2 KM Magnetic Switch TE 1|
52401LC1D25B7
52401LC1D25B7
575V: 52401LC1D18B7
380V: 52402GV2ME22
415V: 52402GV2ME22
3 F Motor Circuit Breaker TE 1 |BERFEhEEa
460V: 52402GV2ME22 Q FAR TR
575V: 52402GV2ME20
4 |52419GVAN11 Side Contact Block TE 1 iﬁ?ﬁ}%%ﬁ
380V: 524032201510
415V: 524032201510 )
5 TR Transformer SUENN LIANG 1 |l
460V: 524035751520
575V: 524035751520
FU1,FU2, Bussmann
6 |52801A02A Fuse 3 |Wp@sn
FU4
7 |52801A10A FU3 Fuse Bussmann 1| Wb
8 |52801CFBSCHM1D Fuse Base Bussmann 4 |
9 |[52421XB5AS542 SB2 Emergency Stop Button (Shear Side) TE 1 (B
10 |52421XB5AS542 SB1  |Emergency Stop Button (Punch Side) || E 1 |
11 |52420XB5AW3361 SB4 | Pump ON Push Button TE 1 [ md g

01/12/2014



Page 25 Parts List for IW-125S (P177) 01/12/2014

Part Number Code Description Manufacturer Qty |& FF'[E' [ Memo
12 [52407XB5AL42 SB3  |Pump OFF Push Button TE 1 [fupime
13 |52415zB5AD2 SAL,SA3 | Selector Switch TE 2 |
14 |524157B5AG2 SA2  |selector Switch TE 1|
15 |524197BE101 Normal Open Contact TE 2 | Ay
16 |52419ZBE102 Normal Close Contact TE 2 |EEB ﬁf&ﬁ
17 [52202KBPC2506 Bridge Rectifier FY 1 Tﬁ?“;ﬂ&ifh%g
18 [522034700UF50V C Capacitor ’?{,ij (Kuan Hua) 1 ?&Tﬁ,;g
19 |527026P Grounding Terminal WAGO 1 }%f‘ﬁfﬁ.}é' 'F"[
20 [52404RMIA2YFO8SAE KA1~KAG6 [Relay Carlo Gavazzi 6 f?%?i‘a’
21 |52702280901 Terminal Block WAGO 40 fl%}4 [FI
22 |52702282901 Terminal Block WAGO 3 f‘lr'.}%ﬁl
23 52702280402 Jumper Bar WAGO 7 RS
24 52702280907 Grounding Terminal Block WAGO 2 }%i*&fﬁ.}i [l
25 (52702282907 Grounding Terminal Block WAGO 1 }%fﬁfﬁ.}i' [l
26 (52702280681 Terminal Block WAGO 4 fﬁ}%@l
27 |52702249117 End Stop Plate WAGO 2 |
28 (52702282325 End Barrier WAGO 1 flﬁ%’?
29 (52702280324 End Barrier WAGO 2 flﬁ%’?
30 (52702280308 End Barrier WAGO 1 ,[.*H"?
31 [52702261301 Terminal Block Wago 2 \‘,FI%.}Q'EI
32 (52702261361 End Barrier Wago 1 fl%}#?
33 [52405H3M1 TIMER Timer for Backgauge Fotek 1 %Eﬁ%&'
34 (56294202504 4 Pin Connector For Backgauge PLT 1 | &




Page 26 Parts List for IW-125S (P177)
Part Number Code Description Manufacturer Qty |& FF'[E' [ Memag

35 |[524092XS212BLNAL2 SENSOR | Proximity Sensor for Backgauge TE 1 |58 F‘ﬁJF%F%

36 [52413YC135D FS1,FS2 Foot Switch SSUPOU 2 | ,#EJEP%

37 |52811AL201WTG23012 HL Halogen Lamp ARC 1|55

38 |[52411XCKN2118G11 SQ1~SQ5 | Limit Switch for Stroke Adjustment TE 5 f%r;jﬁf’#]%é{

39 |52411TZ7311 SQ6 Limit Switch for Notcher Tend 1 (37 f%(E*JF'ﬁJ%%

40 |52411TZ7312 SQ7 Limit Switch for Stripper Tend 1 |#F f%(Eﬁr'ﬂ%%

01/12/2014



Page 27

L1

L3
PE

Parts List for IW-125S (P177)

01/12/2014

SB1: EMERBENCY STOPEA% FS1: FOOT SW\TCHE SCT: PUNCH UP STOP ggg: ESL%:L Ss?s;m INTERLOGK
. . . SBZ: EMERGENCY STOP(H) FS2: FOUT SWITCH SGZ: PUNCH DOWN STOP : ETY INTERLOCK
Flectrical Circuit ( CE ) SB3: PUMP OFF SAT: NORMAL£JOG SO3: SHEAR UP STOP MOTOR CIRCUIT BREAKER
N . s . SB4: PUMP ON SAZ: SHEAR/NOTCH S04: SHEAR DOWN STOP
o S and 8D model with sensor SA3: ALTO/MANU 505: SHORT STROKE
A F
”’lb T1 L1 T
"’|L/ T2 ] 2
T3 LIy Ly T
g 1
éq L BA 3 o4y Fui 5 l ]
=y =
! 3| c+ i MU ge s i L sl L
3 o 00 =,
| 3R 5 i -
il 3 17 fA2 ki3 Kad
[ 2 5‘% 53 | sarge P S 17 ER | Y E T s 33
' Fle—o | o =
| W sp3 7 | | ” KAE
VRO W/2w e P é———--—--J =
r——— -
I | | 28 | 3o a2 52 | C - =% —
| o B | = | \ 7 a2z L1
584 K i ey T m
| +
| IR PE ALK et
3 23 28
| f;} st T -
| pilal { 20 A3
4 34
l o ] sA1 g5 | sa Fr b
I Fi Fv? -
: HL HL o4 KAR _?‘
| 0 & 13 21 N ol T8
} s sof SQZ?L 503 sm?t T Yo i 2 Al 7 C
|
Eriftta b s i N S soL & soL %
a5 18] 16 w| % % _ x| | &
o = Kat |Kee K3 KAd z . S THER = I
T o 3 = = =] =] ] &
5 8¢ g 2 8 3 5
= =1 g o T = = o
5 =
ufzfulre] o] ela]12]is]8]is]zs] 56 [6 [ 7]13]14]15]1s 24 25] 49 [50 | zo] 21 [ 11[17] o] s0] 0 [11]57]zs]20[w0 sz 3¢ [ze 7] 0 Jo [ o] o] o o ss] o4
G RN O
POWER SOURCEL= =L F51 Fs2 set dose2 Losor L osoe S04 505 506 HL saL & L soL B IS0LL sensor LAMP




Page 28 Parts List for IW-125S (P177)
IW-125S/SD (220V/230V)ELECTRICAL PARTS
15HP Y-Delta Start with Electric Backgauge, CE 02/2012
Part Number Code Description Manufacturer Q'ty iy €778 Memo

1 524070T63F3 Qs Isolator Switch ABB Control OY 1 %\‘(@F‘ﬁ]%

52401LC1D18B7
2 |52401LC1D25B7 KM Magnetic Switch TE 1 %ﬁ}%ﬂ%&%&'

52401LC1D25B7

52402GV3P50 QF Motor Circuit Breaker TE 1 R;L_Fl TR
4  |52419GVAN11 Side Contact Block TE 1 [y
5 220V: 524032201510 TR Transformer SUENN LIANG 1 |l

230V: 524035751520

FU1.FU2 Bussmann

6 |52801A02A FLM " |Fuse 3 | e
7 |52801A10A FU3  |Fuse Buserann 1|
8 |52801CFBSCHMID Fuse Base Bussmags 4 |
9 52421XB5AS542 SB2 Emergency Stop Button (Shear Side) TE 1 (B
10 |52421XB5AS542 SB1  |Emergency Stop Button (Punch Side)  [TE 1 |-
11 |52420XB5AW3361 SB4 | Pump ON Push Button TE 1 [ B R
12 |52407XB5AL42 SB3 | Pump OFF Push Button TE 1 %ruﬁ] -
13 |52415ZB5AD2 SAL,SA3 | Selector Switch TE 2 B
14 |524157B5AG2 SA2  |Selector Switch TE 1 ER WF.»J
15 |52419ZBE101 Normal Open Contact TE 2 |EmEa };ﬁgﬁ
16 |52419ZBE102 Normal Close Contact TE 2 |EmBHEE
17 |52202KBPC2506 Bridge Rectifier FY 1 =i
18 [522034700UF50V C Capacitor ## (Kuan Hua) 1 ;‘*g»%%'
19 |[527026P Grounding Terminal WAGO 1 }%F‘J,ru "‘
20 |52404RMIA2YFO8AE KA1~KAG |Relay Carlo Gavazzi 6 [ '
21 [52702280901 Terminal Block WAGO 40 [ [
22 |52702283901 Terminal Block WAGO 3 [H




Page 29 Parts List for IW-125S (P177) 01/12/2014

Part Number Code Description Manufacturer Qty | iy £/ Memqg
23 |52702280402 Jumper Bar WAGO 7[R
24 152702280907 Grounding Terminal Block WAGO 2 }%f‘ﬁfﬁ.}i [l
25 52702283907 Grounding Terminal Block WAGO 1 }%f‘ﬁfﬁ.}i [l
26 |52702280681 Terminal Block WAGO 4 fﬁ*}%@l
27 |52702249117 End Stop Plate WAGO 2 }‘g"l]’kﬁ
28 52702283325 End Barrier WAGO 1 fﬁj’?{"?
29 |52702280324 End Barrier WAGO 2 fﬁj’?{"?
30 |[52702280308 End Barrier WAGO 1 fﬁj’?{"?
31 (52702261301 Terminal Block Wago 2 |
32 (52702261361 End Barrier Wago 1 fl%}#?
33 |52405H3M1 TIMER [Timer for Backgauge Fotek 1 [EANEHER
34 |[52405H3TRD30S TIMER [Timer for Y-Delta Motor Start Fotek 1 Ri%_?ﬁ‘éﬁ?rﬁﬁﬁg
35 (56294202504 4 Pin Connector For Backgauge PLT 1 |& %TH%EE
36 ([524092XS212BLNAL2 SENSOR| Proximity Sensor for Backgauge TE 1 [T
37 |52413YC135D FS1,FS2 | Foot Switch SSUPOU 2 | ,#EJF%J
38 |52811AL201WTG23012 HL Halogen Lamp ARC 1 ?Qfli@j‘"
39 ([52411XCKN2118G11 SQ1~SQ5 | Limit Switch for Stroke Adjustment TE 5 f%r;jﬁf’#]%%
40 |52411TZ7311 SQ6 Limit Switch for Notcher Tend 1 (57 f%(ﬁﬁr'ﬁjré[%
41 |52411TZ7312 SQ7 Limit Switch for Stripper Tend 1 | B[R R R




Page 30 Parts List for IW-125S (P177) 01/12/2014

Flectrical Circuit (CE ) SB1; EWERGENCY STOP(&} F51: FUGT SWITCH(1)  501: PUNCH UP STOP 508; NOTGH SAFETY INTERLOCK
B2: EWERGENCY STOP(B] F5Z: FOOT S'.'/HTCH %) 507 PUNCH DOWN SToP  507: PUNCH SAFETY INTERLOGK
o - start B3+ PUMP OFF S+ NORMAL/JOG 503: SHEAR UP STOP UF:  MOTOR CIRCUIT BREAKER
IN-1255/50,1855D Y- D’%'LTA B4 PUMP ON S42: SHEAR/NGTCH S04+ SHEAR DOWN STOP
with sensor SAT: ALTO/MANL S0B: SHORT STROKE

K
. B O] -,
2l 52 5 m;\mmm ol 2l RN
- S Wl =3
son,|
34
4] M
HL 3 r
& e
al B
S0L B w1 SILC
1| 18 = = = = | 4
- Z Kttt Ka3| ke g s = £ wer| wa| | |E i
g E z 5 5 3 P = UL
5 g H z| & g o
& 2 =4 1
&

[ufe]o]re] o] c]]1z]is][rm]w]z] 6] s [7[1a]1a] s8] 2]z | 2425 so]su] 20 [21 [ 11] 170 se] o [ 11 [57] e[ 2w a0 [e 34 es 27 [0 [ o [ o] o [ 0] o] 35] 4]
Lrower source L= =L mt L mz Lsar Lsme Losor Losiel sa 1 soe Losos L ses L ow L osor Lsoualso 8J30L sensor | JET

JGO4206E  01/200%





